2 A

SERCURE
ONE-STOP PARTS SOLUTION
S @4 IXIB)

—aLxms1t+ CYLINDER HEAD ASSY

ng %1 (PART CODE) | #3t4# (CHINESE DESCRIPTION) | #£3t4&# (ENGLISH DESCRIPTION)
1 [91192-D002-00000X |70l 3k 7 47 ifi 43 42 MEX110( 2% 17 BOLT M6x110
2 |B16674AD0B002070X |Gy 6a7a sttt HeMBX20(2% E14F) BOLT M6x20
3 |93301-70651012000 6.5 1012 WASHER 6.5x1x12
4 |11228-GO11-010086 |y 0. psenfir sk 1 o 41 45 (8806) RIGHT COVER, CYLINDER HEAD
5 |90203-D002-0000 TOPUHRL AT it 2K GASKET R.CYLINDER HEAD COVER
6 |91138-1015-00000X GYBHELKHE TR MEX32(>: 1 £F) BOLT M6x32
7 |81300-G011-0005 C100 K TEFEHHHE(NGK)CTHSA SPARK PLUG
8 1122B-HZ30-090086 gggg]ﬁiﬁ;[ﬁ{@%ﬁ?[(%ﬁ)%ﬁ%ﬁm MU | cyLINDER HEAD ASSY
g |90101-20296000320 |5ty 29, 63 20l ) O-RING 29.6x3.2
10 |11230-D002-000086 |05 % (8806) COVER, VALVE CHAMBER
11 |14227-D002-02000A 70 30 gy sk e o5 (70-34) IR ALk @6/ 11.3 D6 |LEFT COVER, CYLINDER HEAD
12 |90202-D002-0000 TOL Sk A 7 3 4 GASKET,L,CYLINDER HEAD COVER
13 |90201-D002-0000 70 Lk bR s GASKET, CYLINDER HEAD UPPER COVER
14 |11226-G011-000086 o004y 3k, I+ 3£:(C100)8806 UPPER COVER, CYLINDER HEAD
15 |93301-80732514000 P4l 7.3%2.5%¢14 VAR AR VRT3 1 I A
16 |93%0L-20732514008  |piai 07 30 w1 4(116%) watir SAM AN T T
17 |91201-G011-00000X  |C100MT k7% i LR FEM7(2% FI %) NUT M7
18 [15810-G001-0000 100338 3 B 24 GASKET, INLET PIPE 1
19 |B057830006002570X  |GBS7S3ZHEME X 25 (4 F14F) BOLT M6X 25 4 SR oy
20 [15800-F009-0004 90D (JQ-4) INLET PIPE 1 RN
o1 [90101-10250000240  [OFFE & 25X 2. 4 (T i) 0-RING 25X 2.4 .
22 [90214-6G011-0000 CLO0k I #5 B #A 2 GASKET, CARBURETOR 1
23 |17100-0000-0012 CLO0Ak3 % (PZ19 $1R) Mk IT 5% CARBURETOR 1 P

SHFLAEE M CYLINDER ASSEMBLY

#C?N 7 (PART CODE) | H3x4&% (CHINESE DESCRIPTION) | #£3X4# (ENGLISH DESCRIPTION) ﬁT%Q
1 |11235-D002-0000 70/ 4 ££9.5 BUSH 9.5 1
2 [90102-D002-0001 TORE %3 Bl g8x10.8x1.5 RECTANGLE RING 8x10.8x1.5 1
3 [91521-08001400070 i (i Blig8x14x 7 PIN 8x14x7 )
4 |90102-D002-0003 TR 3 Ml p14x18.2x2.5 RECTANGLE RING 14x18.2x2.5 1
5 |9022B-HZ30-0000 CLI0L Sk B B 3 AL & GASKET ASSY,CYLINDER HEAD 1
g |BI6674A006001670X | Gp16674 1 izt MEx16(2% F1kE) BOLT M6x16 1
7 11003-D002-00000X 707 [ 2R 52 Je (2 11 6F) CLIP, HIGH VOLTAGE WIRE 1
8 |91113-D002-00000X | 70T HAAt AR HEMEx23( % 1 4¥) BOLT M6x23 2
. 1110B-HZ30-060086 gslégzﬁiigl(ﬂﬁm SRS SR CYLINDER BLOCK ASSEMBLY )
10 |1533A-HZ30-0300 CLI0BE % T 4 (45) A HR: GUIDE CHAIN ROLLER SET 1
11 |98301-70801514000 Pl g8x1.5%¢14 WASHER 8x1.5x14 1
1 [15802-H021-00000X 10190 B 5 gt B (MBX2T.5 24 [15%) GUIDE CHAIN ROLLER PIN 1
13 |90102-D002-0002 TR i E [l p11.5%16x2.5 RECTANGLE RING 11.5x16x2.5 1
14 |90205-HZ30-0000 CLI0 L A 3 3 GASKET,CYLINDER BLOCK 1
15 |91521-08001200070 2 (L Bio8x 12x07 PIN 8x12x7 5 CYLLEJE{{??;{

BES ML VALVE MECHANISM

?C?N #15 (PART CODE) | H3X£&M (CHINESE DESCRIPTION) | 3£34&# (ENGLISH DESCRIPTION) ﬂT%Q
1 |15707-D002-0000 70114k VALVE COTTER 4
2 |15705-D002-0000 7O L) SPRING SEAT 2
3 [15704-D002-0200 70-3# 1) A VALVE INNER SPRING 2
4 |15703-D002-0000 7015k VALVE OUTER SPRING 2
5 [15710-D002-0200 70-34# 1 T MR A INNER SPRING,ASSY 2
6 |1572B-D002-0000 7O AL SEAL, VALVE STEM 2
7 |15701-D002-0000 701E<1] INLET VALVE 1
8 |15702-D002-0000 7041 EXHAUST VALVE 1
9 |15401-D002-0000 701 R ROCKER ARM 2




2

SERCUBE Qé

ONE-STOP PARTS SOLUTION
S @4 IXIB)

-0000 701 IR Bt 7 M BE NUT,VALVE CLEARANCE 2
11 |15404-D002-0000 7011 B 5 44T SCREW, VALVE CLEARANCE 2
12 |1540A-D002-0000 7O R AL ROCKER ARM ASSEMBLY, VALVE 2
13 |15402-D002-0000 70 I i il ROCKER SHAFT 2
14 [15100-G011-0005 C100/™ 44l 1 (4ih 7k 16003 16002) GAMP SHAFT COMP 1
15 [15301-D002-0000 70IERS ) EEEE TIMING DRIVEN SPROCKET 1
16 |91191-D002-0000 TOIER G IRFEMEX12 BOLT M5x12 3
17 [1556B-D002-0000 TORE SR SR AL CHAIN ADJUSTING SET 1
18 |15505-D002-0000 TOESKTK BB Ay AXLE, TENSIONER LEVER 1
19 |1555B-D002-0000 TOREKTK AP AL A CHAIN TYHT SET 1
20 |1554B-D002-0000 70855k Sk B & LIFTER ASSY 1
21 |15503-D002-0000 TO%HE 4 3k BMF SPRING 1
22 |93301-71401520000 |psup o 14x1.5%020 WASHER 14x1.5x20 1
23 [91105-D002-00000X  |70% &2 SEM14x1.5(% F1%F) SEALING PLUG M14x1.5 1
24 |93301-70621513000 P 96.2x1.5x013(4) WASHER 6.2x1.5x13 1
25 |B16674C006001870X | 16674 btk MOx18(% E14F) BOLT M6x18 1
26 |1532B-G011-0000 C1001F I 5 4 4 5(84) SPROKET CHAIN 1

# i34 % RIGHT CRANKCASE COVER

WWW.Seacubemoto.com

14

EC?N #1 (PART CODE) | #3t£&# (CHINESE DESCRIPTION) | 3&E34&# (ENGLISH DESCRIPTION) &T%Q
1 [14301-G011-0000 CLOOHLH R AL & (I A )8 st OIL RULER ASSY 1
2 |90101-10180000300  |CG125HLih /X OT:FEI18x3( T ML) O-RING 18x3 !
5 |2244A-G031-04000X 2100-54% e?gﬁiﬁﬁs’fﬁ ICREN CLUTCH TAPPET 1
A TR 22 AEE)
4 |22440-G011-0000 CLO05 4 HHIEFF R 4L & (1 H: ) CLUTCH TAPPET 1
5 |91112-G031-00000X  |Z100%5 ¢ 4% i 5 2k M8( 2 (14F) BOLT M8 1
g |91521-08001200063 | uioc 10063 PIN 8x12x6.3 2 2
7 |90206-D002-0000 O i 7 2 GASKET, R.CRANKCASE COVER 1
g |12421-G031-250085 Z100747 T wE [ BT (& J9%) 8805] COVER COMP. RIGHT CRANKCASE | 1
o |B16674A00B008070X |1 ga7a v ist e MBXBO(: F14F) BOLT M6x80 !
10 |BIBBTAA006008070X | Gg1 6674/ i 2 M6XBO( E14E) BOLT M6x80 !
11 |BIB674A006006570X | 516674/ it ke MEX65(2% F14¥) BOLT M6x65 !
1o |12425-F004-000185 Q07 7 %411 3% (ZONGSHEN K312k 8805) DECORATE COVER ,R.CRANKCASE COVER 1
13 |BO0BLO0106001620X | Gpgrg 1umrmext6( 2% (16%) SCREW M6x16 2
14 |BOGI700008000060X | Gpe: 708 rpmB 2% (141) NUT 8 1
15 |BO00STOL0B0000MOX [Gpo7 1 s s 1 £4) WASHER o8 1 =
16 |90101-10080000180 [y e (k) O-RING 8x1.8 1 y 1
17 [BLSTAADOB00AOTOX  [p6674 i gy temoxaol 2 (150) BOLT M6x40 5 RIGHT. BE-H
18 |90304-D002-0000 O B 13.8x24x5( T i 2) OIL SEAL 13.8x24x5 !
ZE % LEFT CRANKCASE COVER
ﬁfN %5 (PART CODE) & # (CHINESE DESCRIPTION) FIAZH (ENGLISH DESCRIPTION) ﬁT%Q
1 [12308-GO11-000085 | cy00, )y 4L 35:(8805) CAP, SMALL VIEW HOLE 1
» [90101-10132000265 |13 2x2.65( T HikK) O-RING 13.2x2.65 1
3 |91521-08001200063  [cefoom 612063 PIN 8x12x6.3 2
4 |90204-G011-0000 CLO07 il i it 4 ot GASKET, L.CRANKCASE COVER 1
5 |12301-GOLL-150085 |0 i #el6H4 FA (6314K) 8805] [FRONT PART, L.CRANKCASE COVER | 1
g |12302-GOL1-A30085 |00 iy 5 #[F1HX (CLOO-FX-1#) 8805] |BACK PART, L.CRANKCASE COVER| 1
7 |B16674A006002870X |Gy ga7a it eMBX28(2% (14F) BOLT M6x28 2
g |B16674A006005070X GB16674/MHHZ K MBX50(2 1) BOLT M6x50 1
g |BLOG74A006003270X |G 16674 v ik MBX32( 2% E14F) BOLT M6x32 2
10 |B16674A006007070X GB16674/MHHZ HEMBXTO(% 1 4) BOLT M6x70 1
11 |S0101-10274000285 | s a7 42,651 HEIED) O-RING 27.4x2.65 1 Q\”
12 |12304-GOTL-000085 | C100 1L #:(3205) CAP, BIG VIEW HOLE 1 0 0
" 7c lh 4 4 2%

b
LEFT CRANKCASE COVEI



SERCUBE ;éé

ONE-STOP PARTS SOLUTION
S @4 IXIB)

& e CLUTCH ASSY

ng %1 (PART CODE) | #3t4# (CHINESE DESCRIPTION) | #£3t4&# (ENGLISH DESCRIPTION) ﬁT%Q
1 [22000-G031-0700 Z100-3#85 £ 55 .7 (Z100-3%) CLUTCH ASSY 1
2 |B008180005001220B  |GB818KA4T MEx12(F14E) SCREW M5x12 4
3 |B0009300050000000  |GBY3ZHS WASHER 5
4 |B0009600050000K00  |GBIEH[E 5-140HV WASHER ¢5-140HV
5 |22151-G031-0000 Z100% & 24 4h OUTER CASE, CLUTCH
6 [22142-G031-0000 Z10088 A A 8 SPRING, CLUTCH
7 |22144-G031-0000 Z100 £ A5 Ui L35 ABSORBING SPRING
8 |22110-G031-0000 Z1008 4 # Eah k41 DRIVE PLATE COMP
9 |22109-G031-0000 Z10085 £ 3 LI A ALIGNING SLIDING BUSH
10 |22102-1A30-0000 Z125-24 A g HUB,CLUTCH SLEEVE
11 |2213B-G031-0000 Z10085 £ 3% EARALS CLUTCH TOP PLATE
12 [22143-G031-0000 Z10088 A 3457 B33 CLUTCH CUT SPRING
13 |22215-G031-0000 Z1008 & 2% BB H OUTER FRICTION DISK A
14 |22214-G031-0000 Z100% 4 #5 L Eh AR A DRIVE FRICTION DISK
15 |2212B-G031-0000 Z1008 & 3% FIRAL A CLUTCH BELOW PLATE
16 [91403-D002-0000 708 & 2e i WWW ELST@ZH:@N’ h e rT
17 [22106-1A30-0000 Z125-2# B A AR £ CLUTCH DASH POT SLIPCOVER
18 |90218-G031-0000 Z1008S & A3 i B b 4 GASKET,END COVER
19 [22135-D002-0000 7O B 1A J86 [ 4o 2 SLEEVE
20 |92102-00000006000 #47% (6000) BEARING (6000)
21 |B008190205001270B  |GB819.2624TM5x12(14¥) SCREW M5x12 4
22 [22121-G031-0000 Z10085 £ 7 Ui it END COVER,CLUTCH 1
23 [91202-D002-0000 TOB & M K IRRE LOCK NUT, CLUTCH 1
24 |22004-D002-0000 TOE & BB 4 ) DISH WASHER, CLUTCH 1
25 |22001-D002-0000 TOBS & 3 13 2 STOP WASHER, CLUTCH 1
26 |23226-D002-0000 T0EH ik CIRCLIP 1
27 |2312B-G031-0000 Z100 B P24 DRIVEN GEAR COMP 1
28 [23110-G031-0000 Z100E B il & DRIVEN GEAR 1
29 |23102-G031-0000 Z100 £ it E AXLE SLEEVE 1
30 [23101-G031-0000 Z100% 3 i PRIMARY DRIVE GEAR 1

LM R OIL PUMP

ﬁfN %5 (PART CODE) F3C&# (CHINESE DESCRIPTION) FIAZH (ENGLISH DESCRIPTION) ﬁT%Q
1 |1432B-D002-0000 TOHLIM AL B RERE L & HUB DUMP CHAIN SPROCKET,  OIL PUMP 1
2 |14302-D002-0000 TOHLH A SR OIL PUMP SPROCKET SHAFT 1
3 |14304-D002-0000 7oL A2 BRI £ BUSH, SPROCKET 1
4 |90210-D002-0000 TONLI A% S £ GASKET,OIL PUMP 1
5 |14107-G011-0000 CLO0HL it A ith 54l SHAFT,OIL PUMP 1
6 [14111-G011-0000 CLO0HLiI N %1 INNER ROTOR, OIL PUMP 1
7 |14112-G011-0000 CLO0HLi A A OUTER ROTOR, OIL PUMP 1
8 [14110-G011-0000 CLO0#/L it 1A OIL PUMP BODY 1
9 [90221-D002-0000 TOHLIH % i B 4 GASKET,OIL PUMP COVER 1
10 [14108-G011-0000 CLOOHLiHI %% 25 K OIL PUMP COVER 1
11 |B008180005001020B  |GB818#Z4TM5x10([14¥) SCREW M5x10 3
12 |BO08230006002220X | Gpaossmr imexaa(2t F%) SCREW M6x22 1
13 |BO08230006001620X | pgogymsrMex16( 2% Fi4%) SCREW M6x16 2
14 [14100-G011-0000 CLOOHLiHi 2 B OIL PUMP ASSY 1
15 [1431B-D002-0000 TOHLIH L JE A 4 STRAINER,OIL FILTER 1
18 Ll
17 OIL PU

Z i34 LEFT CRANKCASE

E(?N 1 (PART CODE) X4 (CHINESE DESCRIPTION) FEILA&H (ENGLISH DESCRIPTION) &;%Q
1 |91101-G011-0000 CL00" Wk 12 4 A(203mm) CYLINDER STUD BOLT A 2 0Re




®

g

SERCURE
ONE-STOP PARTS SOLUTION
SRE0E0E0
7% (6001) BEARING (6001) 1
3 |92102-00000006203 (6203 BEARING (6203 1 /RN
4 |12130-G011-0102 iml‘i’('z”"’ﬁ)ﬁ%gmﬂf(mmlo's*ﬁ PIPE ASSY( : 1 @ \'vg;y:" o
el 59 2 AL il

5 |B16674A006006070X | o1 ga7a itk MEX60(2% F14) BOLT M6x60 2 . (f

6 [11003-D002-00000X  |707 Hi £yl s (2% (15%) CLIP, HIGH VOLTAGE WIRE 1 : Ol =

7 |BL6674A006004270X |Gy 6674/ i btke MBxA2(% E14F) BOLT M6x42 1 - - _:\‘\ 5: a

g |BL66T4AD0B006STOX |61 6a74 /i HeMEXES(2: F14%) BOLT M6x65 4 I (/f

9 [90303-D002-0000 7Ot 17x29x5( T ) OIL SEAL 17x29x5 1 L = ; 1‘\‘;

10 |90301-D002-0000 TOHRY B i 411.6x24x 10( T ) OIL-SEAL 11.6x24x10 1 1 . @“

11 |12108-D002-00000X  |70%i¥iE Je (>4 F%¥F) CLIP, OVERFLOW PIPE 1 b * r:

12 |1212B-GOL1-000085 oy 1 gy sz 45 /£ 475k 8805) LEFT CRANKCASE BLOCK 1 13 : A

13 [91521-10001400000 ey 1014 PIN 10x14 2 i

14

n % 4
LEFT CR!

16

17

Hlli#h# RIGHT CRANKCASE

WMWY . Seacubem

1940-6C

Hl#h115mm

2

23220-G031-0000

Z100EHhAH & (DRI RY)

MAIN SHAFT, TRANSMISSION

#C?N 7 (PART CODE) | H3X4&% (CHINESE DESCRIPTION) | #£3X4# (ENGLISH DESCRIPTION) v
1 |92102-00000006201 |4y 5201 BEARING (6201) 1
2 92102-00000006203 17k (6203) BEARING (6203) 1
3 90208-D002-0000 O B 4 GASKET,CRANKCASE 1
4 |1222B-GOLL-000085 |04 i 4 (/v 8805) RIGHT CRANKCASE BLOCK 1
5 |91102-G011-0000 CLO0 LA Sk 4 B(195.5mm) CYLINDER STUD BOLT B 2
6 |98801-71212020000  |ipsppm12,1x2%20 WASHER 12.1x2x20 1
7 |91103-1008-00000X CG125DJHRIE (> F15F) OIL DRAIN PLUG 1
8
9
10
11
12
13
14 A A
RIGHT CRANKCASE
15
B SEFTRB (4R35 22 CRANKSHAFT CONNECTING-ROD ASSY/PISTON
E;*’_LN 1 (PART CODE) | HIZC4F (CHINESE DESCRIPTION) | EX4&# (ENGLISH DESCRIPTION) ;&;%Q
1 [|1310A-1015-0300 GY6iE S5 1 FR ) PISTON RING COMP 1
2 [13103-1015-0200 GY6iF JEH — (k) PISTON RING 1 1
3 [13104-1015-0000 GY6IHIEH — PISTON RING 2 1
4 [13120-1015-0000 GY6IH 4 & OIL RING ASSY 1
5 [91401-D002-0000 703 ZE R ] CHECK RING, PISTON PIN 2
6 |13101-H032-0000 1107 2 PISTON 1
7 |13102-H020-0000 L1105 9644 PIN PISTON 1
8  [92102-00000006304 17 (6304) BEARING (6304) 2
9 [13220-G001-0000 100 i FEAT AL & (oK . :3)1k) |CONNECTING ROD COMP 3 1
10 |91601-D002-0000 70 [ f4x12.5 SEMICIRCULAR KEY 1
11 |13222-D002-0000 TO1EI = Z) HESE (1414) HUB DUMP CHAIN SPROCKET 1
12 [1320B-G001-0000 100 4l AT H 44 CRANKSHAFT CONNECTING-ROD ASSY 1
13 i 40
1 CRANKSHAFT C
FEIH#A 4 TRANSMISSION MAIN,COUNTER SHAFT
E(?N M (PART CODE) | Hi3t4# (CHINESE DESCRIPTION) | 3Ex4# (ENGLISH DESCRIPTION) &;%Q
1 |23200-G031-0300 Z100-34 1 AR & (Z100-38) (RI TRANSMISSION MAIN,COUNTER SHAFT 1




®

SERCUBE éé

ONE-STOP PARTS SOLUTION
S @4 IXIB)
-0004 C100F: 4haty ik 4t GEAR M-4 1
4 |23223-G011-0002 C100 A b 117 (L 4ih) WASHER 2
5 |B0089401170000000  |GB8YA4.14%H17 CIRCLIP 17 2
6 [23222-G011-0003 C100F: 434 ik e GEAR M-3 1
7 |23222-G011-0002 C100: 2t ikt GEAR M-2 1
8 |23221-G031-0000 71003 Al (PR 57 RY) TRANSMISSION MAIN SHAFT 1
9 [23240-G011-0100 C1005| i ZH A+ (R4 115mm) COUTERSHAFT TRANSMISSION 1
10 |23246-G011-0000 CL007E R {47 FRAAR LIMIT PLATE, GEARSHIFT 1
11 |23244-G011-0000 CLO0H4hBH Je 33 DAMPING SPRING, COUNTERSHAFT 1
12 |23205-G011-0000 C100: [y il 22 SLEEVE 1
13 [23242-G011-0004 C1O0F| a4t vi%e: GEAR C-4 1
14 |23223-G011-0001 C100144E i 20(3 41Y4) WASHER 2
15 [23242-G011-0003 CLO0R| 43t V%t GEAR C-3 1
16 |91414-G011-0000 C1007 % i e 44 Pl 918.5x1.2x22 CHECK RING 2
17 [23242-G011-0002 CLO0R| 2% V%t GEAR C-2 1
18 |23223-G011-0000 CL00144E i 20(1 2£4) WASHER 1
19 |23241-G011-0000 C1007 451 (115mm) TRANSMISSION COUNTER SHAFT 1
20 |23247-G011-0000 C1007%h i 4 ££20x9 COLLAR 20x9 ; 1 3‘3
o fmeconom oo WWNEBEACUDEMOIQ.COM
22 [93301-61721226000 W00 i #46]17.2x1.2x26 WASHER 17.2x1.2x26 1
23 [23401-G011-0000 C100:3h Bk 4 (428.14) DRIVE SPROCKET 1
24 [23402-D002-0000 703 ) 48 [ 58 HR FIXING PLATE,DRIVE SPROCKET 1 T RAN
25 |B057830006001020X | p57g3ym i Mex10(2% Fi4E) BOLT M6x10 2

JE BhiH M R KICK STARTING SHAFT ASSEMBLY

EC?N #1 (PART CODE) | #3t£&# (CHINESE DESCRIPTION) | 3&E34&# (ENGLISH DESCRIPTION) ;&T%Q
1 [%1100-G011-0002 C100-24J5 Z Kk KICK STARTING SHAFT ASSEMBLY| 1
2 |91402-D002-0000 70/5 Bkl 915.5%1.2x019 CIRCLI ¢15.5x1.2x¢19 1
3 |21104-D002-0000 70 2y 38 5 SEAT, SPRING, KICK STARTING SHAFT 1
4 |21106-D002-0000 70 Bkl 5 o s RETURN SPRING, KICK STARTING SHAFT 1
5 |93301-61721024000 705 BN # 17,2 1.0x24 WASHER 17.2x1.0x24 1
6 |91402-D002-0100 70)5 Bhih 4 918.5%1.2x¢22.1 CIRCLI @18.5%1.2x¢22.1 2
7 |21122-D002-0000 TOFE K SPRING SUPPORT 1
8 |21119-D002-0000 705 B e SPRING, KICK STARTING RATCHET WHEEL 1
9 |21118-D002-0000 70)5 BfkEe STARTING RATCHET 1
10 |93301-62021027000 705 Bh il #4 /81 20.2x1.0x27 WASHER 20.2x1.0x27 1
11 |21117-D002-0000 70)5 3k % GEAR, KICK STARTER 1
12 (21107-D002-0001 705 B4t 4 (199.5) PIVOT, KICK STARTING SHAFT 1
13 [B057830006002070B  |GB5783#ZHEM6EX20(11%E) BOLT M6x20 2 ,[I
14 |21108-D002-0000 705 B E R SPACE, RATCHET WHEEL 1
15 |21200-F004-0002 90J A F(QD-2) START-UP BAR COMP 1 AR T
16 }
17 KICK STAR
BN GEARSHIFT MECHANISM
?C?N #15 (PART CODE) | H3X£&M (CHINESE DESCRIPTION) | 3£34&# (ENGLISH DESCRIPTION) ﬂT%Q
1 |24300-G031-00000C Z1004e R4 504 (260mm PURYYEIF RS #24F)  [GEARSHIFT LEVER COMP 1
2 |24302-G031-0000 Z1004 A% [m] 37 30 3 RETURN SPRING 1
3 |24318-D002-0000 7O B i GEARSHIFT LEVER TENSIOM SPRING 1
4 |2432A-G031-0000 Z100HA4 B AR 4L & (PRSP 3F) LIMIT SCREW 1
5 |24301-G031-0000 Z1004 R il 21 £ (KU RS 976 4% 260) GEARSHIFT SHAFT COMP 1
6 |2242A-G031-0000 Z100% & BHRHVE 4L & CONTROLLING ARM ASSEMBLY, CLUTCH 1
7 |2245A-G031-0500 Z100-6485 2 52 B2 CAM PLATE ASSEMBLY, CLUTCH 1
g |24200-G011-0100 CLOOAE I BB (PR3 ) GEARSHIFT DRUM COMP 1 &
9 [24101-G011-0000 C1007Z ik X GEARSHIFT FORK 2
10 |24102-D002-0000 703 GUIDE PIN 2
11 [24103-D002-0000 70 CLIP, SPRING 2




2 A

SERCURE
ONE-STOP PARTS SOLUTION
SEREOENER0 — I\ B
-0000 CL00%5 4 S (RS 62F) GEARSHIFT DRUM 1 / /TN
13 |91522-04001300000 7O 5 [k 4x 13 PIN 4x13 5 / 4 /1‘: ?t //L‘ N j\>\
U W Ve

14 [24202-G011-0000 C1001i 2K SHIFT DRUM LOCATING PLATE GROUP 1 = ; i Vlﬂ \} Q\,‘/j‘ j
15 |B057890006001670B  |GB57894H M6X16(114%) SCREW M6x16 1 - \»\4
16 |91117-D002-0000 TOASRY B 52 i U8 K 8x 11 BOLT, RETURN SPRINGN FIXING 8x11 | 1 11-%
17 |91115-D002-0000 TORYAL 5 AR A A BOLT FIXING PLATE 1
18 |2434A-G011-0100 CL00-245E R L LOCATING PLATE ASSY 1
19 |?4304-G011-0000 C1005% A 3 SPRING LOCATING PLATE 1
20 |BO0B230006001220X | GpgyaimiTmex12(2% F1kE) SCREW M6x12 1
21 |88002-G011-0001 CLOORY AL FF K [ 5 AR (K HEAR) GEARSHIFT SWITCH PRESSING PLATE 1
22 |8803B-G011-010034  |CLO0K% 54k 2t A (PURYFEHK L:340)4[1D04 |GEARSHIFT SWITCH LAMP 1
23 |91149-GO11-01000C |00 o i3 44T (Rk¥) SCREW 1
24 |88004-G011-0000 C10044 53 fih 3k CONTACT, CEARINDICATION 1

REHEHLE R MAGNETO COMP

ﬁfN %% (PART CODE) | #3t#M (CHINESE DESCRIPTION) | #3t4# (ENGLISH DESCRIPTION) ﬁsQ ~

GOLL- S
1 [82130-G011-0600 S Rt G TAVAVAYAVAY, R@@%F}h em ﬂﬂO___C_C) m Py Ll/ '
2 |21300-G011-0002 C100-3#H ik 1 A5 251 (MBRLL) ASSEMBLY, OVERRUNNING CLUTCH 1 f 5
3 [21304-G011-0000 C100J5 3y i £ FHE A CLUTCH ROLLER 3 2
4 |21305-G011-0000 C100Jm By 15 & 25 S 842/ T CONE BILOCKAGE 3
5 [21303-G011-0000 C100J By 1 £ A AT L35 SPRING 3
6 [21301-G011-0100 CL00-3HH L 4 B A A4 £ (MBIELY) STARTING CLUTCH BODY 1
7 [82130-G011-0201 Crlfogf ;ﬂf“;f ; ;:J: If‘;}i’ajﬂ&@m ROTOR ASSY,MAGNETO 1
8 [B000700108001570C  [GB70.1424T M8x15(%4k) SCREW M8x15 3
g |82120-G011-110434 ClOOEf&fﬂHL%?’!H (A SR N) STATOR ASSY,MAGNETO 1
1 24014 1K 2

10 [91213-D00200010X  |7oms  am s e 0 22 168 NUT 1
11 |B166740A06001870B  |GB16674/)MitikM6x18([-15%) BOLT M6x18 2
12 |BO57830005001220X | cps7g3im it MEx12( F4¥) BOLT M5x12 2
13 |12305-G011-0000 C1007 HLHLZ: % FIXING PLATE, MAGNETO CABLE 1
14 [BL6674A006001670X | o1 6674 vt ig e MBx 16( 2% (15%) BOLT M6x16 1
15
16
17

HE3hHL# ELECTRIC STARTING MECHANISM

E;’_LN 1 (PART CODE) FI3C&F (CHINESE DESCRIPTION) FEILA&HK (ENGLISH DESCRIPTION) ;&;%Q
1 |B16674A006005070X | 616674/ i 4 M6X50(% (1) BOLT M6x50 3
5 |82200-1A29-001122 S125D ) A L BLERPR(BLARL AL Bl = P STARTING MOTOR ASSY 1

XL £E220)DJ7022A-7.8-11

3 [90101-10525000200 S125D i B HLOML B [BI52.5x2( T fiffir)  |O-RING 52.5x2 1
4 |82201-G011-0000 C100Ji3 & HLBL /M SPROCKET 1
5 [2141B-1A29-0000 S125D )5 & 4 L4 (62715 ) STARTING MOTOR DRIVE CHAIN 1
6 |2144B-G011-0000 C100% 5% F AR AL & ASSEMBLY, GUIDE PLATE 1
7 |2143B-G011-0000 C100%E &4 2 & ASSEMBLY, CHAIN PROTECT PLATE 1
8 |B0089401110000000  |GB894.114[E11 CIRCLIP 11 1
g |BOS7830006001220X | ps7g3ym e Mex12(:2 (15E) BOLT Méx12 1
10 |21407-G011-0000 C100/i & 46 5 AR PLATE, START CLUTCH 1
11 |90101-50065000180 705 -5 OJ 1616.5x L.8( P s 2i) O-RING 6.5x1.8 2
12 |2140B-G011-0000 C100k i #E 4L DISK INSULATOR 1
13 |90101-51068000200 C1LO0W 1 L0 1106 8x2( P 17 2 i) O-RING 106.8x2 1
14 |21406-G011-0000 C100F it DISK INSULATOR 1
15 |90308-G011-0000 C1005E T AL it F130x42x4.5( T i) OIL SEAL 30x42x4.5 1
16 |B00B190106001620B  |GBB19.1424TM6x16( 1 %t) SCREW M6x16 2
17 |21420-G011-0700 C100-7#J8 B KB4 4L PLATE GEAR ASSY 1
18 |2142A-G011-0700 b s A st ) |PATE GEAR ASSY ! ;
19 |90309-G011-0001 C100%E4E 1 3:19%x30x5 (&1L T 1F) OIL SEAL 19x30x5 1
20




e 4 \E
snﬁmz Jé_
ONE-STOP PARTS SOLUTION
— SREOE0EI0) W L

ELECTRIC STARTI

e
=]

Wwww.Sseacubemoto.com



17

Ww.seacubemoto.com

17

15

=g
i

LK BB AE

‘LINDER HEAD ASSY

N Y
%% 5
e S N
< b ] -
N @ N «
¥ e \// =
: v (SN e

%
EMBLY

&

=
SERCUBE

— SRAOE0R0
-1

ONE-STOP PARTS SOLUTION




& e
szszﬁnz (Ef;iii..!ig;
ONE-STOP PARTS SOLUTION

— SREOE0EI0)

AL TP
VALVE MECHANISM

WWW.Seacubemoto.com

1 i
(CASE COVER

R



e 4 \E

SE ﬁnz Jé_é
ONE-STOP PARTS SOLUTION

& @) &

5 9% B
CLUTCH ASSY

om

e
JMP




e 4 \E

SE ﬁnz Jé_é
ONE-STOP PARTS SOLUTION

=5 @) ® |

www.seacubemoto.c

om

AT AR/ 3
'ONNECTING-ROD ASSY/PISTON




G

SERCUBE

ONE-STOP PARTS SOLUTION
- S0E0 6F

wf%%j,ﬁéf

om
£ mil fih 2 &

SMISSION MAIN, COUNTER SHAFT

5 3)) il B
RTING SHAFT ASSEMBLY




G

SERCUBE

ONE-STOP PARTS SOLUTION
- S8H0 6 |

/ www.seacubemoto.c

MAGNETO COMP

om




55:1:[‘1;“ ?@."%

SIS EI (P RE3 ()

www.seacubemoto.com



